
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI
133966   ASTM A-36/A-572-50         0.147  0.861  0.018  0.009  0.166  0.015  0.025  0.015  0.009  0.028  0.003  0.008  0.003
133968   ASTM A-36/A-572-50         0.169  0.831  0.024  0.007  0.167  0.016  0.018  0.018  0.005  0.037  0.003  0.007  0.003
135615   ASTM A-36/A-572-50         0.166  0.828  0.012  0.005  0.178  0.016  0.027  0.030  0.018  0.037  0.003  0.008  0.004
135619   ASTM A-36/A-572-50         0.161  0.841  0.010  0.008  0.162  0.019  0.014  0.017  0.004  0.047  0.003  0.007  0.003
233947   ASTM A-36/A-572-50         0.164  0.873  0.020  0.004  0.172  0.016  0.021  0.017  0.003  0.033  0.003  0.007  0.002
235654   ASTM A-36/A-572-50         0.157  0.846  0.022  0.006  0.172  0.016  0.019  0.013  0.007  0.037  0.004  0.005  0.003
236346   ASTM A-36/A-572-50         0.157  0.874  0.017  0.008  0.175  0.013  0.019  0.014  0.017  0.044  0.004  0.008  0.003
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.
133966          261308096A      56.335(KSI)     72.647(KSI)     25(%)
133966          261308097A      52.763(KSI)     71.132(KSI)     24(%)
133966          261308286A      55.930(KSI)     72.809(KSI)     24(%)
133968          261308102A      56.409(KSI)     71.936(KSI)     25(%)
133968          261308103A      58.667(KSI)     74.833(KSI)     26(%)
133968          261308292A      56.409(KSI)     71.936(KSI)     25(%)
135615          261310675A      62.491(KSI)     75.809(KSI)     25(%)
135615          261310676A      64.376(KSI)     76.261(KSI)     24(%)
135615          261311979A      62.491(KSI)     75.809(KSI)     25(%)
135619          261310683A      58.607(KSI)     74.844(KSI)     26(%)
135619          261310685A      57.522(KSI)     74.455(KSI)     24(%)
135619          261311974A      58.607(KSI)     74.844(KSI)     26(%)
233947          261310703A      59.309(KSI)     74.957(KSI)     26(%)
233947          261310704A      57.173(KSI)     73.401(KSI)     27(%)
235654          261310710A      59.059(KSI)     74.825(KSI)     25(%)
235654          261310711A      58.113(KSI)     73.561(KSI)     25(%)
235654          261310907A      56.684(KSI)     74.025(KSI)     26(%)
236346          261311950A      53.465(KSI)     69.854(KSI)     25(%)
236346          261311951A      53.158(KSI)     69.314(KSI)     26(%)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
133966          261308101D      6            6.0000       6.0000       12.2000      29.760          16058           0000144229
133968          261308106D      12           6.0000       6.0000       12.2000      29.760          16058           0000144229
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
135615          261310682A      16           16.0000      7.0000       12.2000      53.568          15951           0000143805
135619          261310684A      16           16.0000      7.0000       12.2000      53.568          15951           0000143805
233947          261310710A      16           16.0000      7.0000       12.2000      53.568          15951           0000143805
235654          261310710A      16           16.0000      7.0000       12.2000      53.568          15951           0000143805
236346          261312034A      30           6.0000       6.0000       12.2000      29.760          16058           0000144229
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
133966          261308101D      000030       1001811301
133968          261308106D      000030       1001811301
135615          261310682A      000020       1001811301
135619          261310684A      000020       1001811301
233947          261310710A      000020       1001811301
235654          261310710A      000020       1001811301
236346          261312034A      000030       1001811301
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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